














End Cap (2sets)
a. Silver blades with silver and black
b. ORB blades with ORB and black
Mounting hardware:
#10x 1.5” Wood screws (2 pcs)
#8x 3/4” Machine screws (2 pcs)
Lock washer (2 pcs)
Washer (2 pcs)
4mm Star washers (2 pcs)
Wire nutes (3 pcs)
Spring washers (28pcs)
3/16”x7mm Blade screws (28pcs)
1/4”x3/8” Motor Screws with lock washer (7pcs)
3/16”x3/16” End cap screws (10pcs)

Blade cover (9)
Hanger bracket 
Canopy
Canopy cover
Standard downrod assembly (6”)
Coupling cover
Fan motor/ housing assembly
Fan switch cover
Remote control with holder 
and 2 mounting screws
12V MN21/A23 battery
Balancing kit
Blade holder wheel
Fan Blades (9)

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.

14.

A.

B.

C.
D.



































0.08120Low

high
72”

120 0.50

3.52

33.33

51 10.18 12.38
2.401

124



4673 3.61 1294.46

10942 33.33 328.29


